

Notice of Testing and Classification

CUSTOMER	NATURAL STONE TINO, S.L.
ADDRESS	POLÍGONO INDUSTRIAL RUBIRA SOLA, S/N 04867 MACAEL (ALMERIA)
ASSOCIATED REPORT No.	083447-1-a and 083447-2-a

SAMPLE TESTED

Ventilated cladding system of external composite panels finished in natural stone and with an aluminium honeycomb core, made up of the following components:

- Cladding: 26 mm-thick composite panels finished in natural stone with a honeycomb core, with aluminium anchoring clips riveted to the rear side of the panel.
- Subframe:
 - Aluminium horizontal hanging profiles
 - L-section aluminium vertical studs
 - Aluminium brackets installed with a thermal break plastic part against the support
- Insulation: 60-mm thick stone wool thermal insulation panels.

referenced as «**STONESIZE SS HF 20+5/7**».

TEST CONDUCTED

Reaction to fire tests according to EN 13823:2010+A1:2014: “Reaction to fire tests for building products. Building products excluding floorings exposed to the thermal attack by a single burning item” and EN ISO 11925-2:2010/AC:2011 “Reaction to fire tests. Ignitability of products subjected to direct impingement of flame. Part 2: Single-flame source test”.

Classification according to EN 13501-1:2018: “Fire classification of construction products and building elements. Part 1: Classification using data from reaction to fire tests”.

RESULT AND CLASSIFICATION

CLASSIFICATION: B-s1, d0

Test date	18 th September 2019 - 26 th November 2019
Date of issue	17 th March 2020

This document shall not be used as a classification statement of a fire product.

These results are a summary of the data included in the test report with the number stated above.

The results obtained in these tests relate only to the samples analyzed in this Centre at the date indicated and do not involve a feature of consistency in the quality of production.

Signed: Pablo Garmendia
 Technical Manager
 Fire Safety Laboratory